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Laboratory information

Accreditation

Telefication complies with the accreditation criteria for test laboratories as laid down in ISO/IEC 17025:2005.
The accreditation covers the quality system of the laboratory as well as the specific activities as described in
the authorized annex bearing the accreditation number L021 and is granted on 30 November 1990 by the
Dutch Council For Accreditation (RvA: Raad voor Accreditatie).

Telefication is designated by the FCC as an Accredited Test Firm for compliance testing of equipment subject to
Certification under Parts 15 & 18. The Designation number is: NLOOO1

The Industry Canada registration number for the 3 meter test chamber of Telefication is: 4173A-1.
Documentation

The test report must always be reproduced in full; reproduction of an excerpt only is subject to written
approval of the testing laboratory. The documentation of the testing performed on the tested devices is

archived for 10 years at Telefication Netherland

Testing Location

Test Site Telefication BV

Test Site location Edisonstraat 12a
6902 PK Zevenaar
The Netherlands

Tel. +31316583180
Fax. +31316583189

Test Site FCC NLOOO1

Page 1 of 51



__ telefication

lacars N\

=g
"’ =
L T 3
AN TESTING
//"/llll\\‘\\\ HVA L ”2]
Report number: 160200396 301 Ver 1.00
Revision History
Version Date Remarks By
v0.50 10-05-2016 First draft version RvB
V1.00 17-05-2016 Release version RvB

Page 2 of 51



\\\\\\1|H/,I ,
S\ 7,
N v 2
: . S ~——— — -
g telefication ilm @m\
Ll ? /\ ?
TN TESTING

il N RvA L 021

Report number: 160200396 301 Ver 1.00

Table of Contents

eV o] gl o 1T (0] YOS P PP TP TP 2
SUMMATY OF TS FESUITS. ...eei it e e e e e e e e s st e e e e e st e abe e e e e s sntebeeeesesnbaeeees s nrnnees 5
R €= o 1= = B =TTl £ ) £ o] PP P TR UR PR 6
11 Y o] o] =T ) SO OO U ST PP 6
1.2 IMIANUTBCTUTEY ...ttt r bRt bt b et n et b et 6
13 Tested EQUIPMENT UNAET TESE (EUT) ....eiviitiie ettt ettt 6
14 Product specifications of EQUIPMENT UNAEE TEST.........oiviiriiriiire e 7
15 Modification of the Equipment Under TESE (EUT) ......oiiiiiririeieeieieeee et s 7
1.6 ENVIronmMental CONTITIONS...........coriiiiii et 7
1.7 MeEaSUrEMENT STANAAITS ..........eeeierriiiese e re st reseesresteseeseenbeseesaeneenaeeenenneas 7
1.8 APPLICADIE STANAAITS ...t bbbttt 7
1.9 CONCIUSIONS ...ttt r e b e bkt e et R bt a et e bt st r e bt e R e b nr e e ebennene e 8
2 Test configuration of the EQUIPMENT UNAEr TEST.......coouuiiiiiiiiiiiie ittt 9
2.1 LIS 01110 o L= RS 9
2.2 Tested channels aNd DATA FALES ..........cooeiiiirieiieisese e 9
2.3 CONAUCTEA TESE SEEUPD ...ttt ettt ettt b e bt bbb e b b se e s e e et eb e et e beebeabenbesae s 9
24 RAIATEA TESE SEBEUD ...evetitetiite it bbbt b et b e ekt b et bbbt bbb 10
25 Equipment used in the tesSt CONTIQUIALION ..........ccviiiiiiie e e 11
2.6 Explanation of the Measurement results for all conducted test items ..........cccceveverereieiiiicen 11
2.7 SAMPIE CAICUIALIONS ...ttt bbb 11
B TESETESUILS ...ttt ettt et E Rt 12
3.1 6dB bandwidth MEASUIEMENT...........ccoiviirieiircer et 12
R 350 50 1 o o | SRS 12
3.1.2  MeasuremMeNt INSTIUMENTS ....cvoveieieise s se ettt ste st s reste e e e aestereeneenaeeerenneas 12
R T =1 BT (1 o IO T TSSO OT T PRPPRTPRUTRP 12
314 TESEPIOCEUUIE ...ttt ettt bbbttt b bbb bbbttt b bbbt et 12
3.1.5 TestResults of the 6 dB bandwidth MeasuremMent...........ccviiiieniineineeese e 12
3.1.6  Plots of the 6 dB bandwidth MEasUremMEeNT ............ccoeiriiriicre s 13
3.2 99% Occupied BaNAWILN..........coiii bbb bbb e 16
30201 R 4 1 SRRSO 16
3.2.2  Measurement iNSTIUMENTS .....cooiirriieireese ettt 16
R T =1 8= (1 o IO TP PP UP T PPTPRTPRUTRP 16
324 TESEPIOCEUUIE ...ttt ettt b bbbt b et b bbb bbbttt b bbbt 16
3.25  Test results of the 99% Occupied Bandwidth MeasuremMent............ccocvecvvivvenivnenenene e 16
3.2.6  Plots of the 99% Occupied Bandwidth MeasuremMent ............cccooeeereieinenininene e 17
3.3 OULPUL POWET MEASUIEIMENT ...ttt bbb 20
75 75 4 3 OSSR 20

Page 3 of 51



\\\\\\1|H/,I ,
S\ 7,
N v 2
: . S ~——— — -
g telefication ilm @m\
Ll ? /\ ?
TN TESTING

il N RvA L 021

Report number: 160200396 301 Ver 1.00

3.3.2  Measurement INSTIUMENTS .....ccooiiiiiie ettt bbbt et sb et bne 20
R I T =1 1. (1 o I TS OP TP OT PRSPPI 20
KT =TS o] o 1ol =T (U] = OSSO ST P TP 20
3.3.5  Test results of Output POWEr MEASUIEMENT........ccueiiiiiriiiriiirieisie et 20
3.3.6  Plots of Output POWEr MEASUIEIMENT ..........ciiiiriiieieiite ettt e s 21
34 POWET SPECIIAL DENSITY.....cueiuieiieiitt ettt ettt bbbt bbb bbbt et bbb bbb e 24
R 20t 1 o 0 1 SR 24
3.4.2  Measurement INSTIUMENTS .....ccooiiiiiiie ettt sttt bbbt bene 24
G T =1 1= (1 o IO TSP OP TP PPPRTPRUTRP 24
344 TESEPIOCEUUIE ...ttt ettt bbbt b et b bbb bbbttt b bbb n et 24
3.4.5 Test results of Power Spectral Density MeasUremMENT ...........coovverirereiennienieie e 24
3.4.6  Plots of the Power Spectral Density MEasUr€MENTS............ccueiurerirerinenine e 25
35 Conducted Band edge and Spurious Emissions MeasuremMent ............coevererenenenenieneeneeeeeeeeeees 28
7L o 1 SRRSO 28
3.5.2  Measurement iNSTIUMENTS ......ooiiriiiieirieie ettt 28
R T =1 B5:T=) (U o IO TSRO P T PPTPRTPRUTRP 28
3514 TESEPIOCEUUIE ...ttt bbbt b bbbt b bt s bttt b bbbt 28
3.5.5 Test results of conducted Band Eges MEaSUrEMENTS ..........coeeriueriririeninieisieeseeesieesiesesie e 28
3.5.6  Plots of the Conducted Spurious an Band edge Measurements...........cccooevereneieeneseniene s 29
3.6 Radiated Spurious EmisSions MEASUFEMENT ..........cuviiriiiiiieieisieee st 36
7L 75 4 3 TSRS 36
3.6.2  Measurement iNSTIUMENTS ......ooiiriiieire ettt 36
R T =1 B 7=1 U o T TSRS P PSP PSPPI 36
364 TESEPIOCEUUIE ...ttt bbbt bt b bbb bbbttt b bbbt 36
3.6.5 Plots of the Radiated Spurious Emissions MeasuremMent...........ccoeveeiereerieenienesne e 37
3.6.6  MeasuremMeENt UNCEITAINTY .......ccccviiiiieiie ettt ste e ste e s e e e teste et e s seesreeaeesreenteseeennas 45
3.7 Radiated RX Spurious Emissions MEasUrEMENT .........coviiriiriririeeieiniesee e 46
BT LMttt bbb bR R R R R £ bbb b bbbt E bRt e bRttt nr et 46
3.7.2  Measurement iNSTIUMENTS ......ooviiriiiieireee et 46
A T =1 7= 1 o T PSSP PSP UR PSPPI 46
374 TESEPIOCEUUIE ...ttt bbbt b bbb bbbt bbbttt b bbbt 46
3.7.5  Plots of the RX Radiated Spurious Emissions Measurement............coeverenerenieneienesesesese e 47
3.7.6  Measurement UNCEITAINTY .......ccoviiriiiiiiieiree ettt bbb 51

Page 4 of 51



L »_A"tmeleiication iIaEM@E @m\

NN TESTING
Ll W RVA L 021

Report number: 160200396 301 Ver 1.00

Summary of Test results

FCC IC Description Section in report Verdict

15.247(a) RSS-247 5.2 (1) 6dB Bandwidth 3.1 Pass

- RSS-GEN 4.6.1 99% Bandwidth 3.2 Pass

15.247(b) RSS-247 5.1 (2) RF output power 33 Pass

15.247(e) RSS-2475.2 (2) Power spectral density 3.4 Pass

15.247(d) RSS-247 5.5 Conducted Spurious emissions 3.5 Pass

15.247(d) RSS-2475.5 Conducted Band edge 35 Pass

15.247(d) RSS-2475.4 Radiated Spurious emissions 3.6 Pass

15.109(a) RSS-GEN 7.1.2 RX radiated spurious emissions | 3.7 Pass
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1 General Description
1.1 Applicant
Client name: Deeper UAB
Address Sauletekio ave 15, Vilnius, Lithuania
Zip code: 10224
Telephone: +37065033273
Contact name: D. Malinauskas
E-mail: donatas.malinauskas@deeper.eu

1.2 Manufacturer

Manufacturer name:
Address:

Zip code:
Telephone:

Contact name:
E-mail:

1.3 Tested Equipment Under Test (EUT)

Product name:
Brand name:
Product type:
FCCID:

ICID

Model(s):
Software version:
Hardware version:
Date of receipt
Tests started:
Testing ended:

Deeper UAB

Sauletekio ave 15, Vilnius, Lithuania
10224

+37065033273

D. Malinauskas
donatas.malinauskas@deeper.eu

Deeper Smart Sonar PRO+
Deeper Smart Sonar
Wireless Smart Sonar
2AHKO-PRO
21307-PRO
DP1H10S10

v1.0

H12

21-03-2016
31-03-2016
09-05-2016
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1.4 Product specifications of Equipment under test

Tx Frequencies:

2402 — 2483.5 MHz

Rx frequencies:

2402 — 2483.5 MHz

Maximum output power to antenna:

20dBm

Antenna type and gain:

Omnidirectional Antenna, -2.3 dBi at 2.4 GHz

Type of modulation:

802.11b: DSSS
802.11g: OFDM

Emission designator:

22M0G1D

1.5 Modification of the Equipment Under Test (EUT)

The tested (conducted)sample was modified to include an conducted antenna connector.

1.6 Environmental conditions

Test date 31-03-2016 09-05-2016
Ambient temperature 20.6°C 23.3°C
Humidity 34.7% 40.1%

1.7 Measurement standards

FCC KDB Publication No. 558074 DO1DTS Meas. Guidance V03r05

ANS| C63.10:2013

1.8 Applicable standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

FCC Part 15 Subpart C §15.247.
FCC Part 15 Subpart C §15.1009.

RSS-247 Issue 1, RSS-GEN Issue 4.
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1.9 Conclusions

The sample of the product showed NO NON-COMPLIANCES to the specifications stated in paragraph 1.8 of

this report.

The results of the test as stated in this report, are exclusively applicable to the product items as identified in
this report. Telefication accepts no responsibility for any properties of product items in this test report, which
are not supported by the tests as specified in paragraph 1.8 “Applicable standards”.

All tests are performed by:

Name :ing R. van Barneveld

Review of test methods and report by:

Name :ing. P.A. Suringa

The above conclusions have been verified by the following signatory:

Date :17-05-2016

Name . ing M.T.P.M Wouters v/d Oudenweijer
Function : Director Certification

Signature
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2 Test configuration of the Equipment Under Test

2.1 Test mode

The applicant provided test mode firmware for the EUT, in which it was possible to configure the EUT into
different test channels.

2.2 Tested channels and Data rates

Technology Channels Data rate Frequency (MHz)
1(Low) 11 Mbps 2412
IEEE 802.11b 6(Mid) 11 Mbps 2437
11 (High) 11 Mbps 2462
1(Low) 54 Mbps 2412
IEEE 802.11g 6(Mid) 54 Mbps 2437
11(High) 54 Mbps 2462

2.3 Conducted Test setup

Spectrum Analyzer

DUT

Page 9 of 51
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2.4 Radiated Test setup

Radiated emissions test setup 30 MHz - 1 GHz

EUT " 1todm

0.8m

Turn takle Ground Plane Spectrum analyzer / Receiver

Radiated emissions test setup above 1 GHz

20

EUT

/Z_ RF Absorbers

Turn table Ground Plane Spectrum analyzer / Receiver

Coaxial Cable

Page 10 of 51
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2.5 Equipment used in the test configuration

Description Manufacturer Model ID Used at Par.

Signal Generator Hewlett Packard 836508 TE00487 3.1t03.5

Spectrum Analyzer Rohde & Schwarz FSV TE01269 3.1t03.5
Spectrum Analyzer Rohde & Schwarz FSP40 TE11125 3.6
EMI receiver Rohde & Schwarz ESR7 TE01220 3.6

10 MHz distribution Stanford Research FS735/1 TE01278 3.1t035

Amplifier Systems
USB to GPIB National Instruments - TE01283 3.1to35
adapter
Pre-amplifier Miteq AFS42-041001800-29-0P-42 TE11132 3.6
Biconilog Antenna Chase CBL6112A TE00967 3.6
Horn Antenna EMCO The Electro — 3115 TE00531 3.6
Mechanics Co
SAC Chamber Comtest Engineering - TE00861 3.6
BV

2.6 Explanation of the Measurement results for all conducted test items

The path loss between the EUT and the spectrum analyser for the frequency range of 30 MHz to 40 GHz has
been measured and stored in the transducer table of the spectrum analyser. This transducer table is used for
level offset of the spectrum analyser. With this level offset the spectrum analysers reading will be exactly the

RF output.

2.7 Sample calculations

Field Strength Measurement example:

Frequency (GHz)

Polarization Height(m)

Peak (dBuv/m)

7,2

Vertical 4

42.2

The following realtion applies:

E (dBpV/m) = U(dBuV) + AF (dB/m) — G (dB) + CL (dB)

Where:

E = Electric field strength
U = Measuring reveiver voltage

AF = Antenna factor

G = Gain of the pre-amplifier

CL =Cable loss

(42.2=36.02 +36.4 - 37.62 + 7.2)
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3 Test results

3.1 6dB bandwidth Measurement

3.1.1 Limit
The minimum 6 dB Bandwidth shall be at least 500 kHz.

3.1.2 Measurement instruments

The measurement instruments are listed in chapter 2.5 of this report.

3.1.3 Testsetup

The test setup is as shown in chapter 2.3 of this report.

3.1.4 Test procedure

1. The testing follows FCC KDB Publication No. 558074 D01 DTS Meas. Guidance v03r05.
2. The RF output of EUT was connected to the spectrum analyser by RF cable and attenuator.
3. The path loss was compensated to the results for each measurement. This path loss is stored within

the transducer table of the Spectrum analyser.

3.1.5 Test Results of the 6 dB bandwidth Measurement

Frequenc 6dB bandwidth
Technology Std. Channel (I(\q/IHz) y Data rate (kH2)

1(Low) 2412 11 Mbps 7470.33

IEEE 802.11b 6(Mid) 2437 11 Mbps 6943.56

11 (High) 2462 11 Mbps 7458.76

1(Low) 2412 54 Mbps 16274.96

IEEE 802.11g 6(Mid) 2437 54 Mbps 15759.77

11 (High) 2462 54 Mbps 16049.20

Uncertainty +707 kHz
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3.1.6 Plots of the 6 dB bandwidth Measurement
802.11b 6 dB Bandwidth (Channel 1)

IEEE802_11b_QBPSK_11M, channel: 1 : 6dB BW measurement
Date: 31.MAR.2016 11:47:42

802.11b 6 dB Bandwidth (Channel 6)

Spectrum | | ni: |
Ref Level 10.85 dBm @ RBW 100 kHz
| Att 45 dB @ SWT 2.5ms @ VBW 300 kHz Mode auto FFT
SGL Count 30/30
@ 1Pk Max
f M1[1] 2.41 dBm
01 7.593 dBm | 2.4079190 GHz
| JL‘LMH D1[1] 0.28 dB
5 dBm >
r\w ol 7.4703 MHz,
D2 1.593 dem h
0 dBm NJJ‘ *\\]
-5 dBm /,_/ M"H‘H
-10 dem F[( \\
-15 dem f i
-20 dem
-25 dem - \M
-30 dem J
35 dBm Al Fﬁ...hu I} .JJ{/J Fo ]\/\dﬁnﬁ s T
EXR LAviEaaY; G
,nfLTN - F1
. || |
CF 2.412 GHz 691 pts Span 40.0 MHz
—
i ] CGARNNNNRED e

IEEE802_11b_QBPSK_11M, channel: 6 : 6dB BW measurement

Date: 31.MAR.2016 11:48:17

Spectrum | ||:|:An|
Ref Level 10.76 dBm @ RBW 100 kHz
jo Att 45 dE @ SWT 2.5ms @ VBW 300 kHz Mode aAuto FFT
SGL Count 30,30
@ 1Pk Max
i i M1[1] 3.00 dBm
D1 7.630 dBm 2.4329768 GHz
5 dBm A Ll Wew_ o1y 0.30 dB
‘JH,\,{’ K 6.9436 MHz
D2 1.630 dBm blk
0 dem JJ” u\j\
5 dBm /ij '\l
-10 dBm )/ \W
-15 dBm r n“W\
-20 dBm
-25 dBm [ \
-30 dBm W
4 .ﬂ L J )MJ - \‘ﬂl&
-35 dBm lv'lftlfl;\llmu W ) F2 ok WM
l n“ | |
CF 2.437 GHz 691 pts Span 40.0 MHz
T —
)i ] GRNNRRNEY e
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802.11b 6 dB Bandwidth (Channel 11)

Spectrum | | T I
Ref Level 10.10 dBm @ RBW 100 kHz
e

o Att 45 dB @ SWT 2.5ms @ VBW 300 kHz Mode Auto FFT
SGL Count 30/30
@ 1Pk Max
| M1[1] 1.60 dBm
D1 6.986 dBm I 2.4580347 GHz
5 dem "V' D1[1] 0.78 dB
P}M ml 7.4588 MHz
TaEm D2 0.986 dém u

-5 dBm N

-10 dBém / LL\‘
-15 dBm Jj \
-20 dBm j} .b\*
-25 dBm
-30 dBém Ju \\m

-35 dBm i

i) K
o i ey

CF 2.462 GHz 691 pts

1 ] )

IEEE802_11b_QBPSK_11M, channel: 11 : 6dB BW measurement
Date: 31.MAR.2016 11:48:50

=
=

Span 40.0 MHz

802.11g 6 dB Bandwidth (Channel 1)

Spectrum | |nf|

Ref Level 4.15 dBm @ RBW 100 kHz
j& Att 45 dB @ SWT 2.5 ms @ VBW 300 kHz Mode &uto FFT
SGL Count 204320
@ 1Pk Max
M1[1] -4.53 dBm
TdEm D1 1.127 dBm T T 2.4038090 GHz

|
aq

o

o

o

ra

|

S

i}

1

ol

o

o

3

| =

T

Rl 1[ 0.32 dB
M ot 16.2750 MHz
Mu

-10 dBm

-15 dBm \

/ |
f H
H \
L \
o WWU M“L"“Wm.w i

Ah b s
F2 Wl
F1 ”
-45 dem 1 -
CF 2.412 GHz 691 pts Span 40.0 MHz
—
Jil ) CARNNNNED e

IEEE802_11g_OFDM_54M, channel: 1 : 6dB BW measurement
Date: 31.MAR.2016 11:49:21
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802.11g 6 dB Bandwidth (Channel 6)

Spectrum

(=)

Ref Level 4.34 dBm @ RBW 100 kHz

o Att 45 dB @ SWT 2.5 ms @ VBW 300 kHz Mode Auto FFT
SGL Count 30430
@ 1Pk Max
| M1[1] -4.46 dBm
T D1 1.297 dBm — 7 2.4287511 GHz
LLJL{Jl WW” i 1[ i 1.85 dB
M 15.7598 MHz
SRz} 12 -4,703 dBm: l:ﬂu
-10 dBm
-15 dBm

-20 dBm /

-25 dBm

-30 dBm H

-35 dém MWMN{I\,WU

-40 dBm

T\umm N .

R LT

hul
m—ra

CF 2.437 GHz 691 pts

Span 40.0 MHz

J1 J

IEEE802_11g_OFDM_54M, channel: 6 : 6dB BW measurement
Date: 31.MAR.2016 11:50:07

802.11g 6 dB Bandwidth (Channel 11)

Spectrum |

(=)

Ref Level 3.49 dBm BW 100 kHz

@ R
@ VYBW 300 kHz

o Att 45 dB @ SWT 2.5 ms Mode Auto FFT
SGL Count 204320
@ 1Pk Max
M1[1] -5.39 dBm
TEER——D1 0.503 dBm: . ' 2.4537511 GHz
[ 1.18 dB
I mIJ‘t y piL 16.0492 MHz
B dBm————p5 .5.497 dem—I}" i i
-10 dBm \
-15 dBm w
-20 dBm f M
-25 dBm H \
-30 dBm ‘{\
-35 dBm WU
MH@\;M@JMW N
T NI
F2
-45 dBm L H

CF 2.462 GHz 691 pts

Span 40.0 MHz

Jl J

|IEEE802_11g_OFDM_54M, channel: 11 : 6dB BW measurement
Date: 31.MAR.2016 11:50:50
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3.2 99% Occupied Bandwidth

3.2.1 Limit
According to RSS-Gen 4.6.1.

3.2.2 Measurement instruments

The measurement instruments are listed in chapter 2.5 of this report.

3.2.3 Testsetup

The test setup is as shown in chapter 2.3 of this report.

3.2.4 Test procedure

1 Setthe centre frequency to the nominal EUT channel centre frequency.
Set span = 1.5 times to 0.5 times the Occupied Bandwidth.

2
3 Set VBW = 3 x RBW.
4

Video averaging is not permitted. Where practical detection and single sweep mode shall be used.
Otherwise, peak detection and max hold mode(until the trace stabilizes) shall be used.

3.2.5 Test results of the 99% Occupied Bandwidth Measurement

Technology Std. Channel Fr((a'(\qﬂu:;cy Data rate 99% ?&T;;Vldth

1(Low) 2412 11 Mbps 12.590

IEEE 802.11b 6(Mid) 2437 11 Mbps 12.590

11 (High) 2462 11 Mbps 12.590

1(Low) 2412 54 Mbps 17.106

IEEE 802.119 6(Mid) 2437 54 Mbps 17.149

11 (High) 2462 54 Mbps 17.106

Uncertainty 1707 kHz
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3.2.6 Plots of the 99% Occupied Bandwidth Measurement
802.11b 99% Occupied Bandwidth (Channel 1)

j& Att

Spectrum

(=)

Ref Level 20.00 dBm

SGL Count 25/25

@ RBW 1 MHz
35 dB @ SWT 280 ms @ YBW 3 MHz Mode Auto Sweep

@ 1Pk Max

10 dBm

M1[1]

e It

0 dBm

Tl/

a:?aw\ 12.590448625 MHz

15.45 dBm
2.4123000 GHz

—
r

-10 dBm

-20 dBm

-30 dBm

MM“M{

-40 dBm

-50 dBm

-60 dBm

=70 dBm

CF 2.412

GHz

691 pts

Span 30.0 MHz

]

)

IEEE802_11 Channel: 1: Measure Occupied Bandwidth

Date: 12.MAY.2016 10:33:20

| Att
SGL Coun

Spectrum |

802.11b 99% Occupied Bandwidth (Channel 6)

(=)

Ref Level 20.00 dBm

t 25/25

@® RBW 1 MHz
35 dE @ SWT 280 ms @ VBW 3 MHz Mode Auto Sweep

@ 1Pk Max

10 dBm

] M1[1]

0 dBm

Occ

15.45 dBm
2.4367000 GHz
12.590448625 MHz

-10 dBm

/

-20 dBm

[ detha
-30 dBm

bl

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.437 GHz

691 pts

Span 30.0 MHz

)i

J

IEEE802_11 Channel: 6 : Measure Occupied Bandwidth
Date: 12.MAY.2016 10:33:40
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802.11b 99% Occupied Bandwidth (Channel 11)

-10 dBm f,

Spectrum [@]
Ref Level 20.00 dBm @ RBW 1 MHz
jo Att 35dB @ SWT 280 ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 25/25
@ 1Pk Max
M1[1] 14.74 dBm
| 2.4618700 GHz
10 dBm M 12.590448625 MHz
T1l~" 2
0 dBm 1 <
/ AN

-20 dBm A+

B

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.462 GHz

691 pts

I

Span 30.0 MHz

J CRRNRRARD e

IEEE802_11 Channel: 11 : Measure Occupied Bandwidth

Date: 12.MAY.2016 10:34:04

802.11g 99% Occupied Bandwidth (Channel 1)

Spectrum |

(=)

SGL Count 25/25

Ref Level 20.00 dBm @ RBW 1 MHz
| Att 35 dBE @ SWT 280 ms @ YBW 3 MHz Mode Auto Sweep

@ 1Pk Max

10 dBm

M1[1]

._M’»wuwum i

VM
0 dBm

e 17

11.81 dBm
2.4119130 GHz
105643994 MHz

-10 dBm J)JJ

A

-2 4

N

-30 dBm

vWM

-40 dBm

-50 dBm
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